



















#### BOX CONTENTS

-  11 x #1 Hinges (14-Gauge)
-  2 x #2 Hinges (14-Gauge)
-  2 x #3 Hinges (14-Gauge)
-  2 x Top Brackets
-  2 x Bottom Brackets
-  1 x #5 Door Jamb
-  1 x #6 Door Jamb
-  2 x Flags

-  2 x End Bearings
-  1 x Center Support
-  10 x 13-Ball Nylon Rollers
-  2 x Drums
-  2 x 8' Cables
-  2 x Lift Handles
-  1 x Plastic Bearing

#### FASTENERS

-  20 x Lag Screws (7/16" x 2" HH)
-  4 x Lag Screws (7/16" x 2.5" HH)
-  90 x Self-Tapping Screws (7/16" - 20 x 1")
-  16 x Carriage Bolts (1/4" - 20 x 5/8")
-  16 x Flange Nuts (7/16" - 20)
-  12 x Tap Bolts (5/16" x 7/16" x 1")
-  12 x Flange Nuts (5/16" - 7/16")
-  2 x Tap Bolts (3/8" - 9/16" x 1.5")
-  6 x Carriage Bolts (3/8" - 16 x 1")
-  8 x Flange Nuts (3/8" - 9/16")